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MATERIAL

KK == I
INSFECTION e e R s
RECHIEST :tlihﬁ_q.:.n.lﬁ e ) : = l.ulm-uuur. TUNTIF A M
Contrachor Company  |Mansoor All Hassan Cesigrer Company {k.k) khalld kandil Consulting Office
lamg =an CratedSartal Mumber Tima
|asuea by Contractor Eng.Romany Eim 4 del e s 3410 PHA
Sy ey | Faniam MIR - PLT 1
Y [£5] [T T HH (11
Racsawad by GARH 5
|conn AT iy Syl et @ e 4 ew | ecs | 20 1| | w 0
F55+ 380 to IEE+420 01 e 53 Kp XN Moo
Simkan REkitecy Diepand Federtinti Fior Bilomater gelnt anly Start Km Is used
T .-._._u._....nhn-...nm..__
Fub Elerreig of Axguiy
Deacripton of Matsnals PLATE LOAD TEST RESULTS EXECUTED OVER LOWER EMBANKMENT (FILTER)
Locahan o be Used Fram IE5+380 TO TES+420
KMAR & IR Approwa! No [55-A-Ma3) IR-FF4 Diate 12Z024
Suppler Name GEL
Test Requirsment P.L.T (DIN 18134) Specficabon oy et TECRH LY M) HEFINT
Reference Photos Maffas Dithgr
Hem Dleseriptian Linit Cluanitity Brrival Deta Hoie
1 FLATE LDWAD TEST NUMBER 1 1282024
2
3
4
ffCommants by:Eng.Sayed Saif (k) Comments by- Eng, Alsas Abd-Allat |ER)
1- F.L.T. Poirts were carried out by [GEL)
2- results attached and found acceptable and camply with project specs.
PLATE LOAD TEST RESLULT IS APPROVED
3-Final approval s sulbject to above mentionad commants.
foraanisation Name uﬂ.ﬁﬂh ¥ - o AAWC-R
VYA - _—
|Conimctar Eng Romany Elmasry 4@%&& .E T PP.L g | 12000024 [
lnamc - Eng.Sayed Seif }
[aarB~ Eng. Margret
[Employers Rapragentsine Eng.Alaa Abd-Allatif Llp\mq(
F Deeprar
= AR LB e Culien ony
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.

. Chzan the ground an fest area io the required level with undisturbed soil
. Install loading plate 300 mm dameder, hydraulic jack and 3 disl gauges
. Prior 1o starting the test applied prefoading about 30 seconds.

. The strain gauge and the dial gauge shall be sat 1o zern

___CEL___

Consulting Engineering Bureau & Laboratories
Al S LB Jalas L8

Company  : (ms ok paia

Project : Electric Express Train, Al Am Sokhna to Marsa Matrouh Priority
Sector (5] - Borg Al Arab to El Hamam,
Subject : Determine the deformation and strength characteristics of soil

by the plate loading test according specifications DIN 18134:2012-04 and
project requirements

Test Location : Station (355+380 to 355+500)
Test Date : 28/0142024

Repot Date  : 11/03/2024
Type of 50il ===

Test leval : fill filter
Report No.  : 87

Dear Gentleman,
According to the sbove mentioned subjact the test performed as follows:-

Apparatus
Loading plates consisis of ona plate with 300 mm dismeter

The thickness of plates 30 mm

Dial gauges with accuracy .04 mm o measuring the setilement

Steel siraightedges with magnetic supports o fixed the dizl gauges

Hydraulic ack with pump 1o transfer reactive loads o the foading plates

Dial indicator measuring device with scale capacity 700 Bar (Enarbac)
Reaction loading system by roler compactor with weight approximately 15 ton
Calibration cerificates are attached

Test Procedure
S i Al ) paid

i EATLSYA (. e
| ¥¥-UONE LN e

For a 200 mm loading plate, the Bmit values are 5.0 kglem?

. The load shall be applied in six stages, in approximately equal increments, unlil the: requined

meExETum noemal siress is reached.
Esch change in load (from stage to slage) shall be completed within one minuie
The load shall be relmased in 3 stages, to 50 % , 25 %, and approximataty 2 % of the maximum load.

8.Following unloading, a .E..#iw..__..m.,.n.___ loading cycla shall tie camied cud, in which, howaver, the load 1= to

be increased oply'to the penultinatie stage of the fiest cytle (50 that the full load is not machsd)

10. At each stage the _Egﬂ_.ﬁ.ﬁdiﬁﬁm@..ﬂ:_q&fw rate of satllement of the plate becomes

less than 0.02 mm/min

11. Remove the Eun_.m

3 El Mulek El Afdal Streel
Famalek, Cairo.
el & Fux ; 27T 251 - 763093

Juab ¥} LTl S
5 paEN - UL 3N
THYFIT-AF - Tvrivrey :h..h._.rr r_.__..__.un

ACCREDITED
TRECHIY Listanlaory iiirﬂﬂ_—iﬁ.ﬂ!-ﬁ_ﬁ:—



omh rr— .
Consulting Engineering Bureau & Laboratories
Nﬂl.tr.r._ﬁ..__r D_LEE.H__- r_-.lrl-l {uh#

Report

1. Evaluation and representation of results
2. Load Settlement curve
3. The test report content the fallowing:-
location of test site - Dimension of loading plate
Megsuring device used - Type of sail
Type of Bedding malerial below the plate -Weathering condition
Time and date of measursments - Unusual obsarvation made during test
Dizl gauge reading and comesponding normal stress - Loading-settlament curve
Description of the soil condition below the plate after testing

Report
« Type of Soil : fill filter

= Job requirement : Ev2 = 50 Mpa

Hem Descriptions
= Type of badding material below the plate hatural Sail
- Weather condition FParily Sunny
- Plate Dlameter (mm) o 300
= date of measurement 200172024
= Unusual observation made during Last MO
- Description of the sail conditions below the plate after lesting | No deformation

Evaluation and

Stati E i
No. an Ev: (MPa) Evz (MPa) vl By Ratio
1| 355+400 56 154 27

soratesrKhalod o

o iseDaligli | It > .
10552 i o o ke Shais !
. YT _a "
=~ OV _vgo . -
T
3 El Midek El Afdal Street P T
" . L
Familek., Criro, -pm m.__-_iE_ - LT La 30
el & Fax : 27367231 - 273633 Y¥TIT =, P
e —— AT - TYPIVITY o GuSll o Seadi

Testineg Labrimiory www.iel-egypt.com



___CEL___

Consulting Engineering Bureau & Laboratories
Awdiigh Ol JLESLYY  Lelae wiofe

Company MNarms Dl B | et
Project ‘Elesirie Expreme Trats, ) &n Sukhna to Mares Mairouh Priority Soetsr (5] - Sireands 6 Borg A drsh,
Tesi Dats - ZRD1{2024
raport date 211033024
Locathon : Statkon 355+400
Tesl Mo, - D
i Plate Load Tests of Solls
Data ghest
iM 18134
Loading Stage (1)
i Sfress Sattlement Sottl i Seftlamant
Lomding Dial 1 Dial 2 " | pial 2 Average
Kglemd mm | mim mim
fi 0,00 20.00 0.00 | 2000 000 MO .00 0.00
1 0,63 1964 0,38 19,62 0.38 19.89 0.31 035
2 1.67 1236 0.74 18.1] o.7a 19,32 058 0,74
3 2.50 1893 1.07 | 1hEs 1.15 1594 1.06 1,00
|4 5.33 15 E4 1.36 [HETE 144 1268 132 1,37
417 1812 1.78 | 1817 83 1535 1.65 K
5,00 178 2.1 | 1rme Z.14 17.52 208 211
Unlaading Stage {1}
ress Seltlement I ment
Loading 2. Dial 1 il 2 LT Diak 3 S Lvarage
Kgicmz mm | T rrEm
1 5.00 1754 7,94 | 1788 2.14 1793 708 311
2 2,50 17,54 202 1734 2.06 1805 195 2.01
3 1360 1818 1.82 18.13 1.87 1818 1.5 153
[ 0.05 1864 136 | 16 155 1872 1.28 140
Loading Stage ()
Stress Settlerment N Sattlem Satfl i
g | Dial 1 Dial 2 = | bial 3 xlinl Average
Kglema iy i i
L] 0.3 1251 1.48 1831 1.50 1551 1,38 1.5
1 167 AEH] .nl_mn_ 1220 1.BD LEa% 1.55 1.65
F 2.50 18.25 1.78 1808 1.92 18.54 1,56 1.78
3 133 IR1R 1.87 1798 2.0 1031 1,77 1.E5
4 417 1801 1.90 17.47 243 | 1maw 1.83 2o
i
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iDilecirc Capress Train, Al &in Sokhis io Marss Matrauh Priceby Secior 5] - Alerandria to Bong &) Srak.
L 2R01AZ024

sHinsaned
+ BRabion 155400
]
Dind 18134
Wivers On 5o fga'oml
B30 3728 10 115 170 135 E00 138 :uur.uu_-u.u__.,.b._rt!-h..u-..._-d;..-u“n._

Loading 1) i 1 2 3 4 g [ Unloadng (1) 4 3 3 ]

Simoeibg) i um_._u.,.h. arind| TES | o40E | 19TE | 14130 SugelRg ) 14830 | TOGE | 17EA 1]
S [Rgdamd) 0D | DBa | 167 | 280 | 33 | air | aop Stess Mpomz) | S09 | 250 | na2s | om
Seabamand | o) oo | 035 | ova | 1me | 1E7 | wes | En Satmmeniimm) | 211 | 201 | 183 | A

Dimmi= 300 |

[ imvme o [s3peeme tas | a5= o7 |

Ex

1P = 0T e S

| =

Lnagmng |24 [

g ) 1 5 EviE= | 27 |

Slagi|Kg) 1]

TIAG5E | AF10A | TOEE | S10E] TR

Smees (Kgiem?) | 0,01

0,83 .67 250 15 a7

=

(T T 1.4

152 1.B5 1.78 185 2oz

Bimmi= 30 |

[21frenie 168 i | Af=  0s |

Eed (RPa| = [0 T 0SS

.—._u.-

Ead1 0 maekieod O Brdorrmi onosurng B kzading pinge.
vz 8 Madiod o I . EAGE, _
D & Plad diameter dmm | f lu.w L ..‘fm ]
i = Tra sflerenas Demsecen (1] il 0 T irom e matcers oading RG] (GG

A = Defyrma o iy petie rans comEEpanging -0 utnﬁ.quﬁ.ﬂ-n.__-.-ik.ll_-_.:,ﬂ“_

£V V-TA 1w, rt ﬂ

e — ¥Yrs _0VE_tO —
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[Cantragos Comaany m-.__u_._uh.n___ Al Hassan Oesigner Com pary {k.k} halid kandil Consulting Office
| Maryia HE DakeGerinl Humbe Tirna
li 4 : 07 03 02
siuind by Cantractor B R EN Ry o 300 P
MIR - PLT 2
fiesaived by GARE J = ! oo M ¥ LI Lhet ]
Bl Ll ]
Eng.
CONSULTANT - Sanyed Soif _ﬁgg MEY s | ew | s 8 2 | 2 | mw o
A55+320 to 355+ 300 Ol b 55 ¥ 300 Mo
Stafan Arterence Dty it M P recs For Wllomieter paing ey 5L Km kel
w_“.”...Hu.H“I Wark Bctuiby _
ol E = 51y Blamean af Aoty
Description-of iaterials PLATE LOAD TEST RESUILTS EXECUTED OVER LOWER EMBANKMENT |FILTER
Lecation to be Used From 3554320 m IS5+340
WaR & UIR Anprowval Mo {55-A-MA3) IR-FF2 Date 04/02,/ 2024
Supplies Hame CEL
5 + ERETHWORE TPIACATAORE B TESTE RERONT [{311-
Test Requirament P.L.T(DIN 18134} Specification T Sl 3 FRB T R i
Retarence Pholog MoSYes Crthomr
Itam Daseription Lniz | Quantity Arrtval Date Pots
1 PLATE LOAD TEST NUMEBER 1 08,02 e
I |
3
4
mients by:Eng. Sayed Saifl (k) Comments by: Eng. Alan Abd-ARatd [ER]
1- PLT. Paints were carriad out by (CEL)
I
2= nesults attached and found stoeptable ard comply with preject specs.
PLATE LOAD TEST RESLILY i5 APPROVED
A-Final approwal b subject to albyve medtoned commenzs
ity -
Organisation MNama % - * ._“ Dk A-AWC-R
L 2
Corractor Eng Rormany Elmasry W ol 02703,/ 2028 A
i |
180 Eng.Sayed Sei _ LY
m
CARRee |Eng. Margret
Employert Representative Eng.Alaa Abd-allatif ﬁh.._ __ ﬁn. = N..‘ uMh .M,ﬁ,_- .\.M BE r. _”
" Deiiges
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Al | O LIS W T falas LiSa
Company  :© {ea A8 jpala

Project : Eleciric Express Train, Al Ain Sokhna to Marsa Matrouh Priority
Sector (5) - Borg Al Arab to El Hamanm.
Subject - Determine the deformation and strength characteristics of soil by the plate

loading test according specifications DIN 18134:2012-04 and project requirernents
Test Location : Station (3565+320 to 355+340)

Test Date : DB/O2I2024

Repot Date : 10/02/2024

Type of s0il  ; se—eee
Test level : Fill Filter

Report No.  : 082

Dear Gentleman,
According to the above mentioned subject the test performed as follows -

Apparatus

Loading plates consists of one plate with 300 mm diameter

The thickness of plates 30 mm

Dial gauges with accuracy 0.01 mm to measuring the setiement

Steel straighledges with magnetic supports to fixed the dial gauges

Hydraukc jack with pump to transfer reactive loads to the loading plates

Dial indicator measuring device with scale capacity 700 Bar (Enerbac)
Reaction loading system by roller compactor with weight approximately 15 ton
Calibration cenificates are atteched

Test Procedure
Clean the ground on test area to the required level with undisturbed soil

Install loading plate 300 mm diameter, hydraulic jack and 3 dial gauges
. Frior fo starding the tes! appled preloading about 30 seconds,

. The strain gauge and the dial gauge shall be set to zero

. Fora 3800 mm loading plate, the lim values are § kgicm?

- The load shall be apgfied in six stages, In approxdmately squal increments, until the required
maximum normal §iress is reached.

I

L

7. Eachchange in load (from stage 1o stage) shall be completed within one minute
4. The load shall be reloased In 3 stages, to 50 % .25 %, and apgraximately 2 % of the maximum load.

9. Foflowing unloading, a further (2"} loading cycle shall be carried out, in which, however. the load is to
b increased only 1o the penultimate stage of the first cycle {so that the full load is nol reached),

10. At each stage the load shall be maintained until the rate of settlemant of the plate becomas
less than 0.02 mm/fmin,

11. Remove the loads

uwﬁwﬁhlu.ﬁmhhup:nrr.
B EATL=TA I =
wx. _0VE _ 20 j 8.

=
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Report

1. Ewaluation and raprasentation of results
2. Load Settlement curve
3. The test raport contant the following:-
= |ocation of test site - Dimension of loading plate
= Measuring device used - Type of sail
« Typa of Bedding mafterial below the plata “Weathering condition
* Time and dafe of measurements - Unususl observation made during tast
« Dial gauge reading and corresponding normal stress - Loading-sattlemant curve
= Description of the soil condition below the plate after testing

Report
= Type of Soll : fill filter Ev2 2 50 Mpa

ltam Descriptions
- Type of bedding material below tha plate Matural Soil
- Weather condition Partly Sunny
- Plate Diameter (mm) N . 300
- dale ol measurement -  pAZ2024 |
- Unusual abservation made during Last _ ND)
- Description of the soil conditions belaw the w__m_ﬁ afier testing | Mo deformation

Test { First Cycle Second Cycle
m-.m...___g = LR, = m- m._-_ m ﬂ-
Mo, Evi {MPa) Evz (MPa) val By Ratio
1 3554330 70 B2 ; B
u_...ll.u.l,._.l. T g

. i ....”...I._... .H.....ﬂ_ﬁ# ',
L delamali ahiGmen .
LN 21T - = 53T v el el

i T N, . ket

L
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Consulting Engineering Bureau & Laboratories

Ardagh O LS | Lalas . )
Company Mams o bl ..__..r.. Aperiin
Projact Edeciric Express Train, Al Aln Sokhna to Marsa Matrouh Priority Sector {4] - Alexandria to
Test Date ¢ E2M2034
report date o 11 B el e
Locaskn * Station 358+310
Tesl Mo, ; 0
Load Tests af Safls
Data shegl
Loading Stage (1)
Srass Setflamarnt | Salll t Sattlemant
L Dinl 1 Dial 2 | bt 3 Awerige
KEglcma mm 1 mm (513!
] .00 P .00 2000 [ 20,00 0.0 1.0
1 0.83 1053 047 1833 061 18,25 0.78 (1]
F 1.67 1031 053 10,10 TR 14,01 0.20 [
3 2.50 150 b.97 1800 1.00 18.82 1.18 1
4 333 1890 1.14 1E54 146 18 %0 1.50 135
5 417 1639 1.651 1871 1.79 1E02 107 i
B 5.00 1813 1.88 LEDOL - T 2.1B L0
Unloading Stage (1)
=t Seltemant f
Loading =22 Dial 1 Dial 2 Hearienies Oidal 3 Eaitiamon Averaga
-_nﬂ_nt_...u THT) mami Frim
1 500 1A12 1.88 18.04 1.60 783 PRI 202
Fa 254 14,20 1.52 f4.530 1,70 | 17.93 .03 } 1, 7h
] 1250 18,73 1.28 4.5 1.48 15.27 1.73 i 1.50
'] 005 1494 1.08 18,70 130 4840 151 i 1.24
_..an:nm MEE “uu
Loadi Sliess Saftlement . Sattlement Sotil nt
m a1 Dial 3 b——"""} pjaj 3 | Airaragi
Kpicmz imm i Frifi
0 083 | 1nss 132 | wae | 152 1621 1.73 1,62
1 1.67 1681 1.54 1821 .7h 1693 | 1eT T
2 .80 1B 1.52 1E08 240 7R | 215 2 0o
3 3.33 1783 07 1k 206 1TET 233 el
[ 417 17.70 2.30 1751 240 17.35 284 24F

UM IS

5 B0 - MLy 30

TYTPAT «4F . TWTIYTTY _.r__.h.__..- . _n._..__Pu..r__
woww.cel-egypl.oom
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Coampery Mg L BhEoge
Fromgne : Siabion DO+ 2BS
Tesi Dot 1 9
ifi daln » HIMB (264
Lzl Sl H8+300
T, b -0
Hanreputiive S5aiic Plate Load Tosts of Sails
o ._m_ﬁ
o Firewy O 5ol Plgrama)
--u._u_._..,._“.._.._... LS E38 S 10w N J35 RdR 3R DR TR OO0 agh it W i oL BR
il i ol k1
P
|
[
M P.lq 1
7 o d
h_ EE
m 48 |
H 18 |
B
FE
=3
pE-]
L]
Loaditg £1] i f 2 3 a < ] UnLosgrag i1 1 _ 1 3 L
Sagekgl 0 | 234568 | 47184 To8s | 98108 11784 | 16130 S| gl 8120 | OGS | 1768 o
Eireis (Mpc=d| Q00 L] 167 250 ...w._o_u 447 | =00 Srwess |Rigpom 2| 800 | .m0 | oEZE | Do
Sallémand [me) b3 | 084 oan | 105 | 1% | ups | 7oz Sutlament {mu) 208 | 438 ! B0 | 13
Djmmps 30 | joroe am [anmes e | a8= oo |
Bl gMFis (375D RS | m
T I S O ST RER
Buagaiig) a ERSAN I AT104 | TOES | B0G T 117BL
TR (i1} ] 0.k TEr | 250 | 333 | a4y
Baibumang m= 12 | 152 | v | oo | 223 | naw
Oirmmj= u_H__ _m e 17 s zir [ s n_.u..._
EvidPois (A75 T ﬁ e

Ewtm kzdono o) SRl aTd i d ) T ooding siage
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—nn__._n.u.ﬂuﬂ Company u_rﬂ...._-j._____u.-. All Hazean Desigreer Company |k.k} khalid kandil Corsulting Office
..1.._.1_"_._n Sign CaleiSenal Mumber Time=
Issued by Cantracior HIA0I4
: L 360 P
__ Eng.Romany Elmasry wuﬁ.;.ui.u .,WL_.—_. o o
=] = ol [T T Hit [
Racsuwad by GARE A
' Pl
_n_un.._mt__ TENT Eng.Sayed Seif § o [T - - a 5 =4 - W
r—
I58+ 340 to I8+ 300 M s 33 W KK Mo
Sualion Arlenenis Dipcd Metiruncs Fer Hbcmetat ol crily Star e s i
i Work Activey
_

Buib Eleman of Avihity

Description of Matariats

PLATE LOAD TEST RESULTS EXECUTED OVER LOWER EMBANKMENT (FILTER)

Locaban ko be Lissd Fram 2854340 TQ 554380
BAR & IR Approval Mo (56-A-MAZ) IR-FF4 Data 3 Z20Z4
Supphier Namss CEL
s EARTHWORK SPECFICATIONS & TESTRG REPOAT
Test Requeeren P.LT(DIN 18124} apecification (CIEI1-122.1) VESESIOM 1 FEBRELIARY 2082
Reference Photos Moas Other
ttam Descrplion Lk Chrarlity Armmiwal Date Hoie
. Jw PLATE LOAD TEST MNUMBER 1412024
2
3 i ———
4 _
Comimants by-Eng.Sayed Seif (kK Comments by: Eng. Alaa Abd-All=tf (ER)
1-F.L.T. Faints were carried out by [TEL]
¥ resuits attached and found acceptzbia and comply with project specs.
PLATE LOAD TEST RESLLT IS APPROVED
3Final spproval is subjest to above mentioned comments.
Crganisaton A-AWC-R
Coniracior _mzn.zﬂsusu_ Elmasry Ll
QAaC - _mzu.maan Seif AL
GARS _m_i. Margrat
phyers Represemiabve

_m.aEE Abd-Aliatif % o kﬁhmhwﬂ ._zc_L
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Consufiing Engineering Bureau & Laboratories

Rl S LS Jolans wSe

Company Dl 8 el

Project : Electric Express Train, Al Ain Sokhna to Marsa Matrouh Priority Sector
(4} = Alexandria 1o Borg Al Arab,

Subject : Detarmina the deformation and strangth characteristics of soil by the plate

loading test according specifications DIN 18134201 2-04 and project requirameanls

Test Location ; Station (355+340 to 355+380)
Test Date 1 D4/D3N2024

Repot Date  : 05/03/2024

Type of 200l =
Test leval ¢ fill filter

Report No. ;92

Dear Gentleman,
According to the above mentioned subject the test performed as follows:-

Apparatus
Loading plates corsisls of one plate with 300 mm diameber

The thickneszs of plates 30 mm

Dhal gauges with accuracy 0,01 mm o measuring the setilemant

Stesl straightedges with magnetic suppons o fixed the dial gauges

Hydraullc jack with pump 10 transfer reactive koads to the loading plates

Dial indicator measuring device with scale capacity 700 Bar (Enerbac)

Fezction loading system by roller compactor with wesght approsamalely 15 ton

Calbration certificates are attached

Test Procedure _ - .
Clean the ground on test area 1o the required level with undisturbed sl J1 -8 r.TF._? G_b_ 3 e

Irstall loading plate 300 mm diametar, hydraulic jack and 3 disl gauges ENTLYA D, L

Prior o slarding the lest appied prefoading about 30 saconds. = _ 2%k o )
The stran gawgs and the dis] gaugs shall be set to zaro
Far @ 300 mmn kaading plale, the imé values ame 5.0 kglom?®

The lcad shall be applied in six stages, In approdmately equal increments, untl the required
maximum normal stress is reachiead.

T, Each changs in load {from stage (o stage] shall be completed withén one minuts
B, The load shall be released in 2 stages, to 50 % , 25 %, and approximately 2 % of the maxirmum |oacd

8, Following unloading, a further (™) loading cycle shall be carried out, inwhich, however, the oed & to
be increaszed E..._u__ to the En&ﬁ ﬂmum_ ol the first __u_..__...uu [%0 that the full kad is not reached).

PR TR e e

L T

_m_mm than 0.0:2 d._._:;__.-:__.. :
11. Remove the oads

3 El Malek E1 Afdal Street | Sl ST
Zamnlek, Ciro, - b.m 3 Gl - 230
Tel& Fax : 2T36T231 - 2730013 TVrIrAF - TYFLIvYTL t.h._.w # gl

ACCREDITED
Tamiig Lanorismory www.ctlegypl.com
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Consulting Engineering Bureau & Laborafories
F PR ] D_..,_Etﬂ.r-__..!:un..h:

Report

1. Evaluation and representation of rasults

2. Load Setilement curve
3. The test report cantent the following:-

Measuring device used - Type of soil

Report
= Typeof Soil :fill filter EvZ 2 30 Mpa

Iocation of test site - Dimension of loading plate

Type of Bedding material below the plate -Weathering condition

Time and date of measurements - Unusual observation made during test

Dial gauge reading and corresponding normal stress - Loading-settlement curve
Description of the sail condition below the plate after testing

Item | Descriptions
- Type of bedding material below the plate Matral Sail
- Weather condition Partly Sunny
- Plata Diameter {mm) 00
- date of measuremeant 04032024
- Unusual obhservation made during fest )
- Dascription of the soil conditions balow the plate after testing | MNa deformation

Evaluation and representation of results

Test . First Cycle Second Cycle ;
Station —| B! B Raitio
No. Evi (MPa) Evz (MPa) Sl
1 355+360 20 o 3.1
mumszE h__._ - -;ﬁWh.TL. |
 Aglasliziaint it e G._.n,..__mﬁ.__.n
N.._J _ﬂ__? __|._ e .
VT }
-SYE _\Eo ..IE_-.{ i
3 El Mabek F1 Afdal Street b Lt S Y
Famnlek, Cairn. -h.m 3 A0 - S10ie 30

Tel.& Fax @ 2736TEA - 27303093
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Consulting Engineering Bureau & Laboratories

B
desandagh! O HLESL W Lelae ofe
Company Name D Qe B jpeale
Project : Eleciric Express Train, Al Ain Sokhns to Marsa Matrouh Priority Sector (4] - Alexandria to
Test Date SNk D
report date : OEIA024
Location : Statken 355+3640
Test Mo, - am
Nonrepeatitive Static Plate Load Tests of Soils
Data sheel
Sattlemant Settlamanl Settbarmeant
D¥iad 1 Dial 2 Diad 3 _ Awarage
o s =
20030 R.00 20.00 {00 o fu ] 4.0 0.0
16,50 .50 15.55 .44 1833 | {65 154
18.73 1.27 12.93 1407 16134 | 1.88 1.40
18.14 1.86 15.45 1.58 EET 274 207
1755 2.46 1Z1R 1.82 164 | 157 281
16.87 313 17.95 .05 1580 4.40 119
i35 | 368 1762 2.38 14,85 .45 i1
Setiberment Settlement Sottlement
Cial 1 Dial 2 Dial 3 ANEIIgR
rTarm mm mm
6.5 365 1Fid 2.35 14.85 5.11 373
1639 361 1766 2.34 15,03 4.0 352
163,41 5d 1725 215 15.45 4 55 341
17.15 L85 1850 1.50 16.37 .60 268
Setthamant Sattlement Seltlement
Dial 1 Dial 2 Dial 3 Averags
] rmm mm mm
] 0.63 16.95 305 1838 1.72 £5.00 .10 U
1 .67 1572 338 1814 1.EE 15.55 4 45 3.0
2 250 16.58 142 17.54 2.06 15,30 .70 3.349
3 353 1541 358 175 2AT 14.98 5,02 569
4 417 16.20 380 17.57 2,33 14.75 518 4
. hlnlulu.-... s -y — * = 5
o — A : "
ETR S R | S SRS .... -~ .|||.| = re.
i an aieen | BVTA D
<] 5 5 e, LIk R e
e psit [ VV- 0% V40 (0w
3 El Malek El Afdal Sireei r_.h-uf.. i d1 tv r
Zamalek, Cairn, ¥ pm 3 0 - 2L 301

Tel.& Fux 1 ZTAGT2IN « 27363093 YYTAT AT o TYTANTY o Sl + Jpalls
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Consuwliting Engineering Bureau & Laboratories
r UL [ Fut Y P-A-0, L B Y PP
LTINS
Company Mams L RMIDE24
P e + Stabion BH1+2ES
Tl Gl Dl
et e + DALY
Lisiathar + Geuior 355+360
Texl g Lo

O 18134

Jirasn O bl [RElEE)

BB ObE §EF DT 150 3% BN LTS 184 I3 2152 ITE 106 SE 159 A0S AED Ak Ak AaTR bEe LI
A
ax
a43
a4
am
Ire

Pais lalbeemrd jrae|

Lasdiag (1] i [ 3 - 3 g A Urinadieg |1) | 2 ! 4
StageKyg) 0 |Eme5ca|47104] 7055 | 84106 | 11784 | 14130 Etagaiiy| 4130 | eS| 1TEE | O
e dkgimi} oo | oBs | w6t | 2% | a3 | €47 | 50 Sbess Kpomdy | 5.00 | 250 |0625| D
Sttiement jmm ) ona | ama | 140 | 2o7 | 261 | aa | w7 Eatberani (em} | 373 | 362 | 341 | 286
Dimmj= 300 | [grimrpe 171 [@Here 233 | AE= 100 |
Eul (WPa|= [0S TrARYNAE | =
T I N T B W [Eee o]
Sagefigl 0 | 234E5E| 47124| TOGE | sddnE| 19TEd
Sbese [Halomd) opd | ooea | 17 | oze0 | 3a3n | 447
Sosoment fmm) 2e6 | 226 | a3z | 2as | ake | ame
O jmm) = E___.m _u._.“.:.? 26 [E@mm 310 _ G- HET! _
Eed |MPaj= [0 75TATEAS _m 1]

B o Ve of deirrroion ouring s loesing siage.
Evz = Wiads 1 280 FTation [maing ms Racsing sligs
D= Pran -3 g ewm) i

E;igi.nuiaqisi.jrrﬁp.ﬂ " .|......| == T, 3 % an g
& uﬁfzvsﬂgﬂniﬂnﬁﬁﬂmna_“_;H._u-_._“._w..—.mﬂ_m..n_.:in.ul..wi. = .__..E r-F._-‘_ " - ..u
it ol ....r_:w.l. | ..".._,. - ....I...u ﬂJ BEAT .I1... }
.....-.....”.|...L_.._.... WY= o84 V10 J e,
il
3 El Malek EI Afdul Street ) il T
Zamulek, Calro, 1AS 3 LMY - L1
Tol& Fax 1 ZTAGTIA « 2736HM3 TYFAF AR = TYFIVTYY o ullE s il
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Contrecior Company |Mansoor Al Hassan Desigrar Company 1K K} Enginsering Conuitieg (FSos
Marrus Sign DiatarsSerid Mumber Tirme
Etad Oy : 10102023
Comracior Eng.Romany Elmasry | Poyem A dal— AT BT TRFREY 15:00
o = [ 5] L T] bad e ki
Feceing by GARE : *
cousuTanT  |ENS- Saled Saif .“ﬁ__rbENw F_ _ ew | cs | w |oaa | w 0
&0 51 Do 53 Hp XXM Hoie )
Szaticn Ralerance Cupol Refarancs For Hilomeasr peoint crily Siar Ko tn gaed |
= ok Winrk dctivity
x | Sub Elemeei of Scgvity
Description of Materals Fill kayer { 5000 m®)
Location to be Lised A54+620 to 355+580
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Company Name : J~a A8 jpals

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St 354+620 to 355+590

Type of sample : Water Backfill

Delivery Date : 11/10/2023

Reporting Date : 22/10/2023

Reporting No. 003

Sample No. : 003

Dear Gentleman,
Attached here with the Water Backfill delivered on 11/10/2023

Materials test

Sieve analysis according to ASTM D-422.

Material finer than sieve No. 200 according ASTM D-1140,

Specific Gravity & Absorption according to ASTM C-127 & D 6473.
Chemical Analysis according to ASTM C-1580 &ASTM C-141.

Los Anglos according to ASTM C-131.
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Note: The sample was brought by the client to our laboratory and the laboratory is not
responsible for the way it is taken
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Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. 354+620 to 355+590
Type of sample : Water Backfill
Delivery Date  : 11/10/2023
Reporting Date  : 22/10/2023
Reporting No. (03
Sample No. : 003
Results of sieve analysis according to ASTM D-422.
y . Juls specilication limit
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Company Name : (e A& ) jeala

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location 1 8t 35344620 to 355+39%0

Type of sample : Water Backfill

Delivery Date : 11/100/2023

Reporting Date  : 22/10/2023

Reporting No.  : 003

Sample No. : 003

Materials finer than 75 um (no.200) sieve

by washing ASTM D-1140.

. Results
Test
g5 .HHE.___..._..H

Percentage of material finer than

Sieve Size 75 pM  (No.200) 13
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Company Name : Jess Ao jgals

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

: 5t 354+620 to 355+590
Type of sample : Water Backfill
Delivery Date : 11/10/2023

Reporting Date  : 22/10/2023

Reporting No. : 002

Sample No. : 002

Location

Results of Specific Gravity and Absorption

of Course Aggregate
ASTM C127 & D 6473

_ Test Results
Bulk Specific Gravity (OD) 2.52
| Bulk Specific Gravity (S5D) 2.54
Apparent Specific Gravity. 2.64
Absorption % 6.4
MNote:
e (OD) Refer to Oven Dry.
e (55D) Refer to Saturated Surface Dry,
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Company Name : (= & jpals

Project : Electric Express Train, from Al Ain Sekhna to Marsa Matrouh
Location : St. 354-+620 to 355+590

Type of sample : Water Backfill

Delivery Date : 1171052023

Reporting Date  : 22/10/2023

Reporting No. : Dol

Sample No. : 001

RESISTANCE TO DEGRADATION
OF SMALL SIZE AGGREGATE BY ABRASION
AND IMPACT IN LOS ANGELES MACHINE
ASTM C-131

Test Resulis

Amount of loss by abrasion and impact (%)

Coarse aggregate e

» According to Project Specs:
The amount of loss by abrasion and impact for moderate weathering
e Shall not exceed 40% (when Subjected to 500 revolutions)

The test

Not Comply )} with specifications limits.
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Company : Mansour Ali Hassan
Project : Electric express train.
Delivery Date : 19M10/2023

Report Date : 25M0/2023

Sample Id : Coarse Aggregate | Filter )
Report No. : 002

CHLORIDE AND SULFATE IN SQIL SAMPLE

Test Resulis
Taotal acid soluble chloride % 0.0112
Total acid soluble Sulfate % 0.0141
Crganic impurities % Mil
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Company Name : (= A5 sala

Project : Electric Express Train, from Al Ain Sokhna te Marsa Matrouh
Loeation 1 5t 3544620 to 355+590

Type of sample  : Water Backfill

Delivery Date : 12/11/2023

Reporting Date  : 26/11/2023

Reporting No.  : 003

Sample No. : 01

Dear Gentleman,
Attached here with the Water Backfill delivered on 12/11/2023

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according ASTM D-1140.

Specific Gravity & Absorption according to ASTM C-127 & D 6473,
Chemical Analysis according to ASTM C-1580 &ASTM C-141.
Los Anglos according to ASTM C-131.

e

Note: The sample was brought by the client to our laboratory and the laboratory is not
responsible for the way it is taken
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Company Name (s B pala

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. 354+620 to 355+590

Type of sample : Water Backfill

Delivery Date : 12/11/2023

Reporting Date  : 26/11/2023
Reporting No.  : 003
Sample No. : 01

Sieve Size Job specification limits
(mm) Passing Yo ; {ASTM D-411)
Min. Max.
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Company Name ; J=a A8 paaia

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. 3544620 to 355+390

Type of sample : Water Backfill

Delivery Date : 12/11/2023

Reporting Date  : 26/11/2023

Reporting No. ;003

Sample No. : 01

Materials finer than 75 um (no.200) sieve
by washing ASTM D-1140,

Results
Test (%)
Percentage of material finer than 0.53
Sieve Size 75 uM  (No.200) ’
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Company Name ; J== & jpals

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St 3544620 to 3554590

Type of sample : Water Backfill

Delivery Date - 12/11/2023

Reporting Date = 26/11/2023

Reporting No,  : 003

Sample No. : 01

Results of Specific Gravity and Absorption

of Course Agqgreqate
ASTM C127 & D 6473

Test Results
Bulk Specific Gravity (OD) 2.51
Bulk Specific Gravity (S5D) 2.53
Apparent Specific Gravity. 2.61
Absorption % 2.65

MNote:
o (OD) Refer to Owen Dry.
¢ (S55D) Refer to Saturated Surface Dry.
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Company Name : (a8 ) pals

Project : Electrie Express Train, from Al Ain Sokhna to Marsa Matrouh

Location : St 354+620 to 355+590
Type of sample : Water Backfill
Delivery Date : 12/11/2023

Reporting Date  : 26/11/2023

Reporting No.  : 003

Sample No. : 01

RESISTANCE TO DEGRADATION
OF SMALL SIZE AGGREGATE BY ABRASION
AND IMPACT IN LOS ANGELES MACHINE
ASTM C-131

Test Results

Amount of loss by abrasion and impact (%)

Coarse aggregate .

e According to Project Specs:
The amount of loss by abrasion and impact for moderate weathering
e Shall not exceed 43% (when Subjected to 300 revolutions)

_.....-...___ r_..._.._ X
The test EEE_. ald m_.._mu - L Ng¥Comply ) with specifications limits.

3 El Makek El Afdal Street
famalek, Chirm.
Tel. & Fax ; 27367231 - 273630403

L TR
FpalEN - LlrLa i
YYPIFAT - YVIIYIPY o il o eiull

ACCREDITE
Temting rl._.u._._.u_ﬁ_..-..._ i.ﬁ.ﬂ.ﬁﬂ—-ﬁ.ﬂﬂbﬁvﬁﬂ_



R B S " VY
T L 1] rn....l._.ﬁn 3 el e ....I.i
B e ranam | = e T,
Coniractor Compary m!bn._!un:. All Hassan Designer Company (MK} Esginearing Conuulling Offics
|
| i {Mame SN DatarSerial Mumber Tima
Bl | 1171112023
L g
Caontractor Eng.Romany Elmasry | {Cov e Al F.. AR GT 28R 15:00
= B D e T T
Racmivad by GARE - ! _
coOMsuLTaNT | ENG- Saied Saif %mﬁ ¢ | Ew | cs 1 n o |a@n| w | o«
11 5N O 53 Hp 2008 Hois
Sk Ridarence Dot Radeiince Far Kiicmmerier niodns ondy Star Km s ased
n U e ... .ﬁ - Work Aetviny
= Suk Elssmient of Attty
Description of Materials Fil layer ¢ SO00 M)
Location to be Used 544820 to A55+580
Sample anly Yes Materials Type Replacemeant
Supplier Name Data Sheat provided
EARTHWORK SPECIFICATIONS &
Eefarance in Bol Specification \ TESTING REFORT [CG21-41.2)
YERSION 2 BY CIVECON GROLP
Fregualification reference Test Samples Results
Reference Photos MNofYes Oihar
= Comments by: Eng. Sawd Salf (k.k] Comments by: Eng. Alaa Abd-Aatl (ER]
1-Lheality test Result By Site Laboratory is hﬁn?ﬂ - Lo o ed-outby CEL La hary
fﬂfbﬁh‘_ (a 2-Results report attached and acceptable with the praject
spacificatians,
3-Final approval s subject fo above mentionad caommeants.
ﬂnkét?i.w 1oy = Beewial n&ﬁ?m_rnx
aAp
anisation Mama .m% rE. % L.% A-AWC-R
m _
. .- I_. .I__ b '
Contractar Eng.Romany Eimasry | v ¥Giy gve N _m:.. 4 oy nizozs A
_Dbﬂ_n ¥ Eng. Saled Salf ﬁf
Tﬂm_.: Eng. Margret
Employers Represantative Eng. Alaa Abd-Allatif ‘x .\\rW“_ .
_ & : bl I d-11-3033 | Avie
iy 2ais _—
—r ARl Brniges: Cubms onp




CEL

Crnswiting Engineerdng Bureaw & Laboraiories
..wll..._..!.-.._.lu_..t..-.. ...I_.-.-...Eﬂ:..- mELEE [I-HL-

Company Name : s & ) saia

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. 354+620 to 355+590

Type of sample : Water Backfill

Delivery Date : 12/11/2023

Reporting Date  : 26/11/2023

Reporting No.  : 004

Sample No. : 02

Dear Gentleman,
Attached here with the Water Backfill delivered on 12/11/2023

Materials test

Sieve analvsis according to ASTM D-422,

Material finer than sieve No. 200 according ASTM D-1140.

Specific Gravity & Absorption according to ASTM C-127 & D 6473,
Chemical Analysis according to ASTM C-1580 &ASTM C-141,

L.os Anglos according to ASTM C-131.

fod —

L e L

Note: The sample was brought by the client to our laboratory and the laboratory is not
respansible for the way it is taken
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Company Name : (e 5 jeaia

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : 5t. 3544620 to 355+59%

: Water Backhill

Delivery Date : 12/11/2023

Reporting Date  : 26/11/2023

Reporting No.  : 003

Sample No. : 01

Type of sample

Results of sieve analysis according to ASTM D-422
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Company Name : J= A& ) paia

Project : Electric Express Train, from Al Ain Sokhna te Marsa Matrouh
Location : St. 354+620 to 355+590)

Type of sample : Water Backfill

Delivery Date : 12/11/72023

Reporting Date  : 26/11/2023

Reporting No.  : 003

Sample No. : 01

Materials finer than 75 um (no.200) sieve

by washing ASTM D-1140.

Results
Test
> (%)
Percentage of material finer than 0.41
Sieve Size 75 pM  (No.200)
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Company Name : S A& ;gaalia

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. 354+620 to 355+590

Type of sample : Water Backfill

Delivery Date : 12/11/2023

Reporting Date  : 26/11/2023

Reporting No., ;003

Sample No. : (011

Results of Specific Gravity and Absorption
of Course Aggreqate

ASTM C127 & D 6473
Test Results
Bulk Specific Gravity (OD) 2.53
Bulk Specific Gravity (SS0) 2.56
Apparent Specific Gravity. 2.64
Absorption % 2.42

Mote:
e (OD) Refer to Oven Dry,
e (SSD) Refer to Saturated Surface Dry.
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Company Name : J=a 2o jpada

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St 354+620 to 355+590

Tyvpe of sample  : Water Backfill

Delivery Date : 12/11/2023

Reporting Date  : 26/11/2023

Reporting No.  : 003

Sample No. : 01

RESISTANCE TO DEGRADATION
OF SMALL SIZE AGGREGATE BY ABRASION
AND IMPACT IN LOS ANGELES MACHINE
ASTM C-131

Test Results

Amount of loss by abrasion and impact (%)

Coarse aggregate 239

» According to Project Specs:
The amount of loss by abrasion and impact for moderate weathering
o Shall not exceed 45% (when Subjected to 500 revolutions)

P

The test Eﬁ.%@wf&u_wi;_ omply ) with specifications limits.
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EARTHWORK SPECIFICATIONS &
Raference in Bol) Specification TESTING REPORT {CG21-41.2)
VERSION 2 BY CIVECON GROUP
Pregualification reference Test Samples Resuits
Referance Photos Moy es Dither

Commants by: Eng. Saied Saif (kk)

1-Quality test Rasult By She Laboratory s Approved,

wholadl Gl

Comments by: Eng. Alza Abd-Allatif (ER)
1-All tests were carmed-out by CEL Laboratory

2-Results repont altached and acceptable with the project

specificatons.

3-Final approval is subpect to above mentionad commants,
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|Contractor Eng.Romany Elmasry] ¥ ¥r Ladrv vid .-.r._l oy | 1211023 A
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_wm_n_m e Eng. Margret
Employers Representative Eng. Alaa Abd-Allatif
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Company Name : O o ) peala

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : 8t 3544620 to 355+590

Type of sample : Water Backfill

Delivery Date : 1271172023

Reporting Date  : 26/11/2023

Reporting No.  : 004

Sample No. : (2

Dear Gentleman,
Attached here with the Water Backfill delivered on 12/11/2023

Materials test

1. Sieve analysis according to ASTM D-422,

2. Material finer than sieve No. 200 according ASTM D-1140.

3. Specific Gravity & Absorption according to ASTM C-127 & D 6473,
4. Chemical Analysis according to ASTM C-1580 &ASTM C-141.

3. Los Anglos according to ASTM C-131.

Nate: The sample was brought by the client to owr lnboratory and the laboraiory is not
responsible for the way it is taken

3 El Malek ET Afdal Steest
Ffamalek, Cairn,
Tel.& Fex : 27367231 - 27363003

(i b Sl 57
# a8 L30 - ElHe
; dim FYPIFa AT - TYTIVTEN & ulli & G pauli
ACGCREDITED ' TRIED RSN g
Tk Labertiting www.cel-agypt.com
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Company Name : (e 55 pale

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. 354+620 to 355+590

Type of sample : Water Backhill

Delivery Date : 12/11/2023

Reporting Date  : 26/11/2023

Reporting No.  : 003

Sample No. : 01

Results of sieve analysis accordine to ASTM D-422.

Shewis Slmi Job specification limits
" i) Passing % (ASTM D-422)
2 _ Min, M.
73 100 _ 1 06 100}
30 [ (e i 140
10 4.1 15 25
4.75 1.8 1 o ol
075 (.41 1l 5

110

3 El Malck El Afdal Sirest
Lnmaulel, Cairg.

Tel.& Fax : 27367231 - 27363003 TYTTFAT . YYrIYTT gl
AGCREDITED bk il ¥

T altie L e www.oel-egypl.com 3
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Company Name : Qe o geala

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : Bt 3544620 to 355+590

Tvpe of sample : Water Backfill

Delivery Date : 12/11/2023

Reporting Date  : 26/11/2023

Reporting No.  : 003

Sample No. : 01

Materials finer than 75 um (no.200] sieve
by washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 0.41
Sieve Size 7S M (No.200) )
Jbadd i s ypaie

.H._I__.-_.-_..}_ “D;L.t
L Y¥=_ovt_vsa

LI e
Pt =
s i
Signa Eﬂwﬁﬂ ), e
3 El Malek I Afdal Street Jaad Sl &

Lowalek, Calro,
Tel. & Fox : TTHTIIL - 27363003

IAS et
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Company Name @ (e 5 peala

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St 3544620 to 3535+5%

Type of sample : Water Backfill

Delivery Date : 12/11/2023

Reporting Date : 26/11/2023

Reporting No. @ 003

Sample No. : 01

Results of Specific Gravity and Absorption
of Course Aggreqgate

ASTM C127 & D 6473
Test Results
Bulk Specific Gravity (OD) 2.53
Bulk Specific Gravity (S5D) 2.56
Apparent Specific Gravity. b 2.64
Absorption % 2.42

MNote:
o (OD) Refer to Oven Dry.
» (S5I)) Refer to Saturated Surface Dry.

\\lm..ll .-.-.__I.__n_l..:_l..h:.__L_.__:_...Il._.h..
1 e ] AL I S R

Signatu

it Al Gl e g

it 41 Sl 8 P

# s afl - 2l e T
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Company Name : (s o5 ) jpuiia

Projeet : Electrie Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : 5t. 354+620 to 355+590

Type of sample : Water Backfill

Delivery Date : 12/11/2023

Reporting Date  : 26/11/2023
Reporting No.  : 003
Sample No. : 01

RESISTANCE TO DEGRADATION
OF SMALL SIZE AGGREGATE BY ABRASION
AND IMPACT IN LOS ANGELES MACHINE
ASTM C-131

Tesl Results

Amount of loss by abrasion and impact {%)

Coarse aggregate 27.9

» According to Project Specs:
The amount of loss by abrasion and impact for moderate weathering
o Shall not exceed 45% (when Subjected to 500 revolutions)

s
The Fn__. HJI.MHNA‘@H_“_W H#Hru ‘omply ) with specifications limits.

g

02
mmn__u.n.__ re /.

3 El Malek El Afdal Streel
Zamalek, Calro.
Tel.& Fax ; ITIHTEI] - 273603

3 b (1) = 2L La 01
TVIIP AT - PYFIVIT o Sl + Seidd
www.cel-emvpt.com
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Company e e el

Project : Electric express train.
Delivery Date 1 23M1/2023

Report Date - 02/12/2023

Sample Id : Fill filter (354+620:355+580)
Report No. : 002

ACID-SOLUBLE CHLORIDE AND SULFATE IN SOIL S

Test Results
Taotal acid soluble chloride % 0.0211
Total acid soluble Sulfate 5% 0.0278
Organic impurities % Nil

£ M.uLI_hL.&rE g

Signature / T
N P
. P
£Vavp p._U..L..__
NYe_ % 4. -
L e

3 El Midek EI Afdal Street o1 Zhlati b T
Famalek, Caliro.

Tel. & Fax : ZTMTIRE - TTH3000 E TYTIAToAF - TWTIVITY & Ll 4 il

5 a1 - 2l i1
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Comtracior Compary &__-u_iu.un_p___ Hazsan Designar Comgrny [K.H| Eriplnmsring Cammsiting 0 e
| 1 by Mame sign Du._n%._ﬂu._ﬂn___mﬁ_._vm_. Time
Conbract Eng.R El .
or ng. Romany Elmasry .___.mn-.,m..... agels WAR GT T FE 16:00
5 : by GARD i - - oo Bk W HH L
consuLTANT  [ERE. Saied Saif gg .muﬁ 4 | Ew | cs 5 2 | ozex | 1w o
110531 M 5 Kp KK Hoka
Baathon Mefurance Dargrcn Ralamncn For EHomeainr point only S m & ues
Winr Acthity
St Barment of Loyt
Descrption of Materaks Filt layer { 5000 m*}
Locaton to be Used 3544620 to A55+580
Sample only Yes Matenals Type Replacemant
Supplier Mams Data Sheal provided
. EARTHWORE SPECIFICATIONS &
Raferanca in BoQ Specification TESTING REPORT (CO21-41.2)
VERSION & BY CIVECON GROUP
Prequalification reference Test Samples Results
Refarence Photos MoYes CHier

Comméerts by: Eng. Saiod Saif (k)

1-Quality test Result By Site Laboratory ks Approved,

ehailesd alch

Cipmmants by: Eng. Alas Abd-Allati (ER)
1-All tests were camied-out by CEL Laboratory

2-Results report attached and acceptable with the project

specifications.

S-Final approval is subject to above mentioned comments
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Company Name : (e /S jpala

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : Bt. 354+620 to 355+580

Type of sample : Water Backfill

Delivery Date : 09/12/2023

Reporting Date  : 15/12/2023

Reporting No. 005

Sample No. : 01

Dear Gentierman,
Attached here with the Water Backfill delivered on 09/12/20223

Materials test

1. Sieve analysis according to ASTM D422,
2. Material finer than sieve No. 200 according ASTM D-1140.

3. Specific Gravity & Absorption according to ASTM C-127 & D 6473,
4, Chemical Analysis according to ASTM C-1580 &ASTM C-141.
5. Los Anglos according to ASTM C-131.

Nate: The sample was brought by the client to ouwr laboratory and the laboratory is not
responsible for the way it is taken

E.ﬁ_hmt.__.__.nmhu.vﬁ.rn
EvT=TA :I__.r__._._r
Ve JBVE L VED (e

3 El Malek El Afdal Stroct Leabt ¥ bt & 1

Lamalek, Caira. FpblEt « S La skt

Tel & Fax : 27367331 - 27363093 TVFTF AT - TVr p 5 1.7
ACCmEr YPIVIT opoalild 4+ Sedids

Tuniing Lanorimasy www.cel-goypl.oom
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Company Name : Jwsa e | pals

FProjeet : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
: Bt 3544620 to 355+580

: Water Backfill

: 09/12/2023

Reporting Date  : 15/12/2023

Reporting No.  : 005

Sample No. : 011

Location
Type of sample
Delivery Date

Results of sieve analvsis according to ASTM D-423

i . Jinh specification limits
E_M”._”MHE Passing % [ASTM D422}
Min, Priax,
75 |00 [0 [ (M)
30 i T [TMI
10 {(34.1 ) 15 I =
475 ah 1 B 10
0077 Co7) 0 | 5

T EI Mal:k El Afdnl Strect
Famalek, Cairo.
Tel. & Fax : 273672131 - 27363093

nlEN - Jihe L7
TYFAT AT - TYPIVIFD ¢ alTh + Gekuls
www.cel-egypl.oom




Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.
Sample No.

CEL

Consulting Ergineerinmg Bursaw & Laboratories
- PRG-I | a0 - S, L) A

DO B peala

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
: St 354+620 to 355+580

: Water Backfill

: 09/12/2023

: 1571272023

: D05

: 1

Materials finer than 75 pm (no.200) sieve
by washing ASTM D-1140.

A Results
Test
es (%)
Percentage of material finer than 0.7
Sieve Size 75 pM  (No.200) )
el Juwr Lo juads

EVTaTA _.U_r_._._
V¥ _OVE V20 1,0

A El Malek El Afdal Street r._.__Em___ HigH b

Ffamalek, Calro, 3 st L - T 11
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Company Name : (e B seals

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : 5t 3544620 to 3554580

Type of sample  : Water Backfill

Delivery Date : 09/12/2023

Reporting Date : 15/12/2023

Reporting Mo,  : 005

Sample No. : 01

Results of Specific Gravity and Absorption
of Course Agqgregate

ASTM C127 & D 6473
Test Results

Bulk Specific Gravity (OD) 2.55

Bulk Specific Gravity (S8D) 257

Apparent Specific Gravity. 2.62

Absorption % 1.95

Mote:
o (OD) Refer to Oven Dry.
SSD) Refer to Saturated Surf: P ;

v | } Refer to Satura urface Dry 3 Grnu.mnb-_.n

gAeTh T
VY. .0V V£ pe.
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Company Name : O 25 | pais

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Loeation : 5t 3544620 to 355+580

Type of sample : Water Backfill

Delivery Date : 09/12/2023

Reporting Date @ 15/12/2023

Reporting No.  : 005

Sample No. 301

RESISTANCE TO DEGRADATION
OF SMALL SIZE AGGREGATE BY ABRASION
AND IMPACT IN LOS ANGELES MACHINE
ASTM C-131

Test Results

Amount of loss by abrasion and impact (%)

| Coarse aggregate e

e According o Project Specs:
The amount of loss by abrasion and impact for moderate weathering
¢ Shall not exceed 45% (when Subjected to 500 revolutions)

The test regurfs 1 : » comply ) with specifications himits.

Sign | ypada [y Grlb..__G.ﬁ._.n
Ev s A [, W
WYs _ 0VE _VED (e
3 El Malek El Afdal Strest .r_._.rmm__,lh__ht»_ s r
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